
PART III

FEASIBILITY STUDY





JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

1-1

CHAPTER 1 SCOPE OF FEASIBILITY STUDY

1.1 Selection of Priority Project for Feasibility Study

The water supply master plan for Juba Capital Region targeting the year 2025 (the Master Plan) has

been formulated in Part II, and phased development of the water supply system in four phases are

prepared according to priority and importance of the components of master plan facilities.

A part of the components proposed in the Master Plan is selected as “priority project,” which will be

required to be implemented by 2015 and has a higher priority than other components. The
[...]
IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-3

supply condition in the city, electricity can be supplied from the city system. However, currently, there

is no electricity power supply grid near the proposed site for West Water Treatment Plant. In future,

however, power could be supplied to this site from planned power supply grid which is expected to

pass near the treatment site after the hydro dam projects are completed.

4) Necessity of Emergency Generators for Proposed Facilities

Once new water treatment plant and distribution network are established in Juba and continuous water

supply is secured for the residents, they will rely heavily on the water supply system and other means

of water supply may be abandoned. With the establishment of proposed water supply facilities,

continuous water supply will be an essential service to the domestic, commercial, and industrial

customers and it may be difficult for them to do without it. Therefore, even if the city power supply is

stopped, the operation of the water supply system should be maintained fully functional by equipping

emergency generator in each site of the proposed facilities. In this plan, the generator capacity for

each facility should be design so as to handle 100% of the overall load capacity of the facility to

ensure continuous full water supply during power outages.

(3) Foundations of Proposed Facilities

Geo-technical survey was carried out to understand underground geological condition for the main

water supply facilities, and to design foundation of facility. For this purpose, 6 boring tests in the

following 3 sites were conducted. The North High Service Reservoir is included in the feasibility

study, but this site was not included in the geo-technical survey as the site is located at the foot of

rocky mountain and the foundation rock is visible on surface of ground.

 Proposed site for expansion of water treatment plant (2 borings)

 Proposed site for West Water Treatment Plant (3 borings)

 Proposed site for North Low Service Reservoir (1 borings)

The detail result of the survey is attached in Appendix-K. The depth to foundation rocks is

summarized in the Table below. The depth of foundation from the ground surface is observed to be 7

m at most in these cases. This survey results are utilized for planning foundation of facilities. In the

case of both treatment plant sites, replacement of soil is proposed to be adopted as facility foundation

as this method is the most economical in this case.



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-4

Table 2.1 Depth to Foundation Rocks

Site
Item

Existing WTP New West WTP North Low SR

Depth to foundation rocks (m below ground) 1.0 - 4.5 m 4.0 – 7.0 m 0 – 2.0 m
N-value More than 50 More than 42 More than 33

(4) Design Intake Level of River

1) Design Intake Water Level of Existing Water Treatment Plant

Only one river water level gauge in the Juba area to measure the water level of the Bahr el-Jebel is

located in the existing water treatment plant. The recent and historical data of river water levels were

collected and given in Chapter 4 of Part I. These data were related to the elevation measured in the

topographic survey carried out under the feasibility study.

The highest and lowest water level of the Bahr el-Jebel at the existing water treatment plant site

recorded during January 2007 and June 2009 are adopted as the design high and low water levels of

the intake point in the existing water treatment plant. High water level and low water level is set as +

456.0 m and + 454.0 m, respectively. The lowest low water level used for intake pump design is set as

+ 453.5 m, which is 0.5 m below the low water level, considering the current lower water level trend.

2) Design Intake Water Level of New West Water Treatment Plant

There is no measured historical data on water level of the Bahr el-Jebel at proposed intake site of new

West WTP. Therefore, the difference in the water level between the intake site of existing WTP and

the intake site of the new West WTP is measured on the same day and this difference is assumed to be

constant irrespective of water level of the river. By using this difference and recent water level data at

the existing intake, design high and low water levels are set as + 458.7 m and + 456.7 m, respectively.

The design lowest low water level is set at + 456.2 m, which is 0.5 m below the lower water level,

adopting the same assumption as in case of the existing WTP site.

3) Summary of Design Intake Water Level

Table 2.2 Design Intake Water Level of Water Treatment Plant

(m above sea level)

High Low Lowest low

Existing intake of existing WTP +456 +454 +453.5
Proposed intake for West WTP +458.7 +456.7 +456.2

Note: The base elevation was taken from the topographic map prepared in the JICA Emergency Study



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-5

2.2 Production System

2.2.1 Expansion of the Existing WTP

The capacity of expansion of existing WTP is decided as 7,000 m3/d in the Master Plan, considering

the available land for expansion at the existing site and exiting capacity (7,200 m3/d). The same

treatment process as the existing plant is adopted so that both plants can be operated coherently with

the same procedure and technology.

Some of the components of the existing facilities, presented in Table 2.3 are proposed to be utilized as

common facilities for the existing and proposed expansion plant to reduce cost and space, and achieve

centralized operation.

Table 2.3 Existing Facilities Used as Common Facilities and New Facilities in Expansion Plant

Existing facilities used as common facilities Proposed new facilities

 Intake and raw water mains
 Chemical feeding facilities
 Elevated tank and equipment for backwash of

rapid sand filters
 Drainage basin
 Diesel generator

 Raw water pumps
 Receiving well
 Sedimentation basin
 Rapid sand filter
 Clear water reservoir

The same design criteria adopted for the existing plant are also adopted for design criteria for the

proposed expansion plant as summarized in Table 2.4. The dimension and capacity of the components

of the expansion plan are calculated based on these design criteria as summarized in Table 2.5.

Table 2.4 Design Criteria for Expansion of the Existing WTP

Process Design parameter Adopted value

Receiving well Retention time 14 min
Surface load 23.1 mm/min

Chemical sedimentation basin
Retention time 2.2 hour

Rapid sand filter Filtration rate
143 m/d

(1 basin as reserve)

Clear water reservoir Retention time
1 hour

(for 14,000m3/d)



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-6

Table 2.5 Calculated Dimension and Capacity of Expansion Plant

No. Process Dimension/Capacity

1. Water intake facility (Utilize the existing facilities)

2. Raw water pump house

Raw water pump

72m2

Q4.9m3/min*H16.0m*18.5kw*2(1)nos.

3. Receiving well W4.8m*L4.8m*He3.0m*1series

4. Chemical sedimentation basin High rate coagulo-sedimentation

W10.25m*10.25m*H7.4m*2basin

5. Rapid sand filter Gravity flow (Backwash and surface air wash)

W4.8*L3.4m*4basin

6. Elevated tank for backwash (Utilize the existing facilities)

7. Clear water reservoir W5.0m*L16.0m*He4.0m*2basin V=640m3

8. Transmission pump house

Transmission pump

108m2

Q4.9m3/min*H80.0m*90kw*3(1)nos.

9. Diesel generator (Utilize the existing facilities)

A general layout of expansion plant in the existing WTP site is shown in Figure 2.1 and the system

flow diagram is shown in Figure 2.2.

Figure 2.1 General Layout of Expansion of the Existing WTP



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-7

Figure 2.2 System Flow Diagram of Expansion Plant

2.2.2 West Water Treatment Plant in the West Bank

(1) Facilities Constructed in Priority Project

The conventional treatment process with horizontal flow sedimentation basin and rapid sand filter is

adopted for West WTP as decided in the Master Plan. The total capacity of West Water Treatment

Plant proposed in the Master Plan is 189,000 m3/d, which is composed of 3 series and will be

constructed in 3 stages. The construction schedule was decided to meet the increased water demand

up to the target year of the Master Plan in 2025. In the priority project, one series with a capacity of

63,000 m3/d will be constructed.

Relatively small facilities and common facilities for the entire plant should be constructed at one time

in the priority project as the phased separated construction of these facilities is not economical and

feasible. These facilities are intake, raw water mains, grid chamber, pump house, administration

building, utility building and drainage basin. On the other hand, large and separable facilities; i.e.

flocculation basin, rapid sand filter, clear water reservoir, and equipment such as pumps and

generators, which can be constructed or installed in phases, should be implemented phase-wise to

save initial cost and to avoid excess facility capacity unused for long time.

(2) Treatment Process

The treatment process for the proposed water treatment plant is outlined in Figure 2.3.



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-8

Figure 2.3 Selected Treatment Process

The following chemicals should be used in the treatment process.

 Coagulant: Coagulates turbidity and algae

 Pre-Chlorination: Control propagation of pathogens inside the water treatment plant and

prevent from malfunction of the plant

 Post Chlorination: Keep residual chlorine in distribution network

Water produced in the new water treatment plant shall comply with WHO or Draft Southern Sudan

Water Quality Guideline for Drinking Water. Accordingly, the water quality shown in the table below

shall be adopted as the design treated water quality.

Receivin
g well,

chemical
mixing
basin

Coagulant

Intake
facilities

Raw
water
pump

Floccula-
tion

basin

Chemical
sedimenta-
tion basin

Rapid
sand
filter

Backwash
wastewater

Clear
water

reservoir
basin

Post Chlorine

Settled
sludge

To drainage
tank

Transmis
- sion
pump

Pre-
Chlorine



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-9

Table 2.6 Design Treated Water Quality

Parameter Unit WHO GV Draft SS GV
Turbidity NTU) 1 5
Aluminum mg/l 0.1-0.2 0.2
Ammonia mg/l NS NS
Antimony mg/l 0.02 0.005
Arsenic mg/l 0.01 0.05
Barium mg/l 0.7 0.7
Boron mg/l 0.5 0.5
Cadmium mg/l 0.003 0.003-0.005
Chloride mg/l 250 200
Chromium mg/l 0.05 0.05
Copper mg/l 2 1.5
Cyanide mg/l 0.07 0.05
Fluoride mg/l 1.5 1
Hardness mg/l 200 200
Iron mg/l 0.3 0.5
Manganese mg/l 0.4 0.4
Lead mg/l 0.01 0.01
Mercury mg/l 0.006 0.006
Molybdenum mg/l 0.07 0.07
Nickel mg/l 0.07 0.07
Nitrate mg/l 50 30
Nitrite mg/l 3 0.5
Selenium mg/l 0.01 0.01
Sodium mg/l ND 100
Sulfate mg/l 250 200
Total dissolved solids mg/l 600 1000
Zinc mg/l 3 3

(3) Intake Facility

Intake facility of raw water is planned to be located at the upstream of the confluence of the Khor

Ramla River in the Bahr el-Jebel to avoid any potential risk of future contamination from Khor Ramla

River, which has a city dumping site in its catchment. The exact location of treatment plant is decided

in the available land considering stability of soil.

(4) Sludge and Wastewater Disposal

Discharged sludge from sedimentation basins and wastewater of back-wash from rapid sand filters are

planned to be retained in drainage basin and discharged to the Bahr el-Jebel.

As wastewater and sludge treatment and disposal method, sun dried bed and mechanical dewatering

methods were studied but the former require large land, and the latter requires large initial investment

and expensive operation and maintenance costs. Large land acquisition should be avoided considering

increased environmental and social impact. At this stage of country’s situation, the facilities that

require large cost should also be avoided.



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-10

The discharged water contains high concentration of suspended solid and aluminum but do not

contain any harmful matter. Therefore, its discharge to a large flow of the river does not give any

negative impact on the river. However, if it is discharged at the bank, the stagnant sludge flowing

along the river bank may give a bad aesthetic view. To avoid this negative environmental impact, the

discharge point will be located at the center of the river so that sludge can diffuse to any direction

quickly. For this purpose, the discharge pipe shall be extended to the center of the river.

(5) Facility Design for Water Treatment Plant

The design criteria adopted are decided considering experiences in Japan and other countries as

summarized in Table 2.7. The dimension and capacity of the components of the proposed facilities are

calculated based on these design criteria and the results are summarized in Table 2.8.

Table 2.7 Design Criteria of West WTP

Process Design parameter Adopted value

Intake facilities Average velocity 1.0 m/sec
Surface load 400 mm/minGrid chamber
Average velocity 5 cm/sec

Receiving well Retention time 1.5 min
Flocculation basin Retention time 20 min

Surface load 30 mm/minSedimentation basin
Average velocity 0.30 m/min
Filtration rate 150 m/d

(1 basin as reserve)
Back wash water rate 0.8 m3/min･m2

Rapid filter

Surface wash water rate 0.15 m3/min･m2

Clear water reservoir Retention time 1 hour
Drainage basin Retention time For 1 cycle of washing
Generator Power load 100 % of plant power

capacity



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-11

Table 2.8 Dimension and Capacity of Facility Components of West WTP in Priority Project

No. Facility Dimension and Capacity in Priority Project Mater Plan

1. Intake facility W2.0m * H4.1m * 2 series Same as in 2015

2. Grid Camber W10.0m*L19.0m*H6.7m*2series Same as in 2015

3. Raw water pump house

Raw water pump

394m2/min * 2floor

Q43.7m3/min * H10.0m * 110kw * 2(1)nos.

Same as in 2015

4 (1)

4. Receiving well W4.0m * L2.0m * H5.1m * 1 series Same as in 2015

5. Mixing tank Mechanical type

W4.0m * L4.0m * H3.3m * 1series 3 series

6. Flocculation basin Tapered horizontal flow

W15.0m * L13.8m * 2 series 6 series

7. Chemical sedimentation basin Horizontal flow with mechanical sludge collector

W15.0 * L50.3m * 2series 6 series

8. Rapid sand filter Gravity flow (Back and surface wash)

W9.0 * L12.0m * 6basin 18 basins

9. Elevated tank for backwash W10.0 * L10.0 * He4.0m Same as in 2015

10. Clear water reservoir W10.0m * L35.0m * He4.0m * 2 tanks V=2,800m3 6 tanks

11. Transmission pump house

Transmission pump (North)

Transmission pump (South)

Backwash pump

Surface wash pump

440 m2 * 2 floor

Q37.2m3/min * H90.0m * 750kw * 3(1)nos.

0 no.

Q13.3m3/min * H25.0m * 75kw * 2(1)nos.

Q13.0m3/min * H25.0m * 75kw * 2(1)nos.

Same as in 2015

5 (1) nos

2 (1) nos.

2 (1) nos.

12. Wastewater basin W 6.0 m * L 16.0 m * 2 series Same as in 2015

13. Administration building 648 m2

Office, laboratory, control room, meeting room etc.

Same as in 2015

15. Utility building 756 m2

Chemical dosing, electrical, generator room

Diesel Generator 1,500 kVA * 1 no.

Same as in 2015

Same as in 2015

3 nos.

Note: ( ) indicates the number of stand-by.

A general layout of the West Water Treatment Plant is given in Figure 2.4 and the system flow

diagram of the treatment plant is shown in Figure 2.5.



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY

IN THE SOUTHERN SUDAN PART III: FEASIBILITY STUDY

2-12

Figure 2.4 General Layout of West Water Treatment Plant



JUBA URBAN WATER SUPPLY AND CAPACITY DEVELOPMENT STUDY